
ROLL-@-COIL
  CORE PARTS LIST 2009.8.18   PAGE1

P1

20

16

12-1

22 11

18

10
8

7

13

6

26

RM31-16-1-3

14

17
22

1

EB133-2

JS1-28

JS1-21

T80-27

T80-25 3

5

25
15

15-1

21

WM-P3

P14

JS2-21

T110-37

EM47-109

EM47-113

9 EM47-113

 

AKILES 



ROLL-@-COIL                   2009.8.18  PAGE2 
CORE PARTS FOR ROLL-@-COIL 
 Part No  Description Q'ty   

ECI-1  632 Chassis 1  
 T110-37  M4 X 10 Bolt 4   
 ECI-3  Power Cord 1   
 ECI-5  Foot Pedal  1   
 ECI-6  Right Bracket 1   
 ECI-7  Bearing 2   
 ECI-8  EPDM Roller 1   
 ECI-9  Auxiliary Roller(set) 1   
 ECI-10  Supporting Bar 2   
 ECI-11  Left Bracket 1   
 ECI-12-1  115 V Motor 1   
 ECI-12-2  230 V Motor 1   
 ECI-13  Rubber Bushing 1   
 ECI-14  Motor Bushing 1   
 ECI-15  FUSE  HOLDER 1   
 ECI-15-1  FUSE(0.8) 2   
 ECI-15-2  FUSE(0.5) 2   
 ECI-16  SWIITCH 1   
 ECI-17  O-RING 1   
 ECI-18  Wire Connector 3   
 ECI-20  COVER 1   
 ECI-21  On/Off Cable  1   
 ECI-22  M5 Cross Head Bolt 4   
 ECI-25  On/Off Cable 1   
 ECI-26  M4 Cross Head Bolt 3   
 WM-15  Ms Washer 3   
 WM-16  M4 Spring Washer 3   
 EB133-2  M3 Washer 6   
 RM31-16-1-3  Bolts 2   
 JS1-28  Bolts 6   
 JS1-21  Foot 4   
 JS2-21  Cable Tie 3   
 T80-25  Cable Bushing 2   
 T80-27  Cable Tie Mount 2   
 ECI-P1  ECI 632 Model Patch  1   
 ECI-P14  ECI 632 Series No. Sticker 1   
 WM-P3  WM Logo Patch 1   
 EM47-109  M3X 8 Bolt 4   
 EM47-113  M4 X 10 Bolt 8   
       
       
       
       
       
       
 

 


	ROLL-@-COIL PARTS DIAGRAM
	E- ROLL-@-COIL-P2  090818

